ANIMBLIES aay.




NIMBLUIS =5y, INTRODUCTION

1148mm

3
(]
o
3
o
[t
@® LENGTH WITHOUT MAIN BLADES 1148MM @ WEIGHT WITH BLADES AND WITHOUT BATTERY 15606
® OVERALL HEIGHT 302MM @ MAIN SHAFT DIAMETER 10MM
® WIDTH 200MM @ FEATHERING SHAFT DIAMETER 8MM
@ TAIL ROTOR-MAIN ROTOR RATIO 4.615
@ TAIL BOOM DIAMETER 27MM
® MAIN PULLEY 106T
@ AUTOROTATION PULLEY 60T ® BELT WIDTH oMM
@ TAIL PULLEY 13T ® MAIN GEAR WIDTH 10MM
® MAIN GEAR RATIO 9.63(8.15-9. 63 OPTIONAL) @ BATTERY TRAY SIZE 290MM*53. SMM*66MM (6S—128)

ROV E T

Pagel



HEAD ASSEMBLY

NIMBLIS ==y,

AR S Y

Washer
8%11*1
ART. XL52H14-1

PO T =

Spindle
ART. XL52H06

Main Rotor Hub
ART. XL52HO01

Bearing
8%14%4
ART. XL52A10

Ball 4.72mm M2.5*3

ART. XL52A01 ART. XL55H02

Main Blade Grip Arm

Button Head Screw
M5*%10

Washer ART.XL52H06

8*11*1
ART. XL52H10
M5 Washer
ART. XL52H06

Smaller ID Towards Blade

Main Blade Grip |
ART. XL55H01

- -

Bearing
8%14%4
ART. XL52A10

Main Rotor
Thrust Bearing

ART. XL52H10

Larger ID Towards Hub

Hex screw
M2.5%8
ART. MSH71111

Apply grease on
thrust bearing

\
L
N

\ “

\ \

AN

. /*520/550 POM head damper

Oring 7*3 ART.XL52H14-1

Apply silicone grease on the
damper and Spindle

Inner hole for agile

F

Inner hole recommended for 3D and to obtain 1:1 ratio

Outer hole for stable

Paged



JNIMBLIS

HEAD ASSEMBLY

s 4 g g g 2
Ball4.72mm*9.5 M2.5%4
ART.XL52A20

Ball4.72mm*10.5 MZ,S*A
ART.XL52A20 ™

Ball4.72mm* 4.72*20*M2.5*2.5
ART.XL52A20

\ 1:1 Swashplate

ART.XL52H04-2

Ball4.72mm*7 M2.5*
ART.XL52A01

]%MZ.S*TZ Flat Head Screw

1
1
1
1
1
1
1
1
I
1
1
1
1

Spherical Plain Bearing GE10C

1 : 1 Swashplate Upper

Swashplate Qutter

\—MZ.S*W Screw

6706ZZ Bearing

1 : 1 Swashplate Inner

l FMZ.SM Screw

l Already assembled with Loctite

M3 Nut
ART.MSH71096

Screw M3*17
ART.XL52HO01

]
I
I
]
I
I
1

Nimbus Main Shaft
ART. XL55H03

Short Hole Distance
Towards Rotorhead




JNIMBLIS Sy,

Spacer 3*5*0.5
ART. XL70A19

ROV E T

HEAD ASSEMBLY

Ball Bearing
3*7*3
ART. XL52A12

Spacer 3*5*0.5
ART. XL70A19

\ Already assembled with green Loctite

Control Arm
ART.XL52H03

Ball Bearing
3%6*2.5
ART. XL52A13

Radius Arm
ART.XL52H03
ART.XL52H11

Pin 3*13
ART.XL52HO03

=

Screw M3*20
ART. MSH51150




NIMBLIS =7y, HEAD ASSEMBLY

A\ s _____________________J g J 4

Servo rod length may differ slightly
with diferent servo brands

Right thread

- 1 A —
it L /
.-/ A

£
= Pay attention to ™
) ~
v the Mark 3
3 £
£
0
[Fa]
Left thread
o
-
3
3
Main Rotor Linkage Servo Rod
ART. XL52H13

ART. XL52H12

Page]

ROV E T



JNIMBILIS Sy,

SERVO ASSEMBLY

A\ s _____________________J g J 4

Upper STD Servo Mount
ART.XL55B11

- - " g} ——— Hex Screw

e -
M2.5%8
' ART. MSH71111

Yellow surfaces should be parallel
to each other and perpendicular

to red surface to allow servo to fit
properly without binding

Double Row Angular Contact
Ball Bearing 10*19*7
ART. XL70H04

Main Shaft Block (STD)
ART. XL55B13

Lower STD Servo Mount
ART. XL55B12

Center Plate
ARTAXLSSBM—,.—--:-“
T ——
| Hex screw
M3*10
ART. MSH71114

ROV E T

15-17mm

Servo Horn
ART. XL55A03

Ball 4.72mm M2.5*4.8
ART.XL52A01

Carbon Servo Washer
ART. MSH71032

Hex Screw M2.5*10
ART. MSH71103




JNIMBILIS Sy, FRAME ASSEMBLY

A% ________________________J g J 4

Battery Tray Rail
ART. XL55B01

Carbon Fiber Lower Frame
5_BT.XL55802-‘I

Carbon Fiber Lower Frame
ART.XL55B02-1

Screw M2*8

Quick Release Battery System
ART. XL55B03

Smal l

Notch in the Rail
Faces Up
} ----- Allows Latch Pin to Pass Through

Flat head screw M2.5%6
ART. XL55A02 \ !

IROW/E /T



JNIMBILIS Sy, FRAME ASSEMBLY

‘/ Front Belt Idler Mount ™
ART. XL55B05

all bearing
3x7x3
ART.XL52A12

Frame Spacer
Step side Faces bearing

ART. XL55B06

l

Special washer
ART. XL52B11

— Y

.__,___._4

]
1
| ! Carbon Fiber Plate
| ! ART. XL55B04
]
\ {l ‘
2 lat screw M2.5%6
Front Belt Idler Mount i iy -

ART. XL55A02
\_ ART. XLSSBDS{

/ N\
g
///
Front canopy mount Flat screw M3*5
( ART.XL55B29 ART.MSH71100
Tail Boom Clamp (Remove M2.5*5 :
screw first)

ART. XL55B07

¥ % Hex screw
\ __ \ M2.5%6
N\ \V/ A | ART.MSH71110
Hex screw

Please note the orientation M2.5*10
of the tail boom clamp must A\ i

be fitted in the same way as ‘-.g 9=
the picture. ]

ART.MSH71103

_n

i
it o Magnetic front mount—
M2.5%8 for ultralight canopy
ART. MSH71111

ART.XL70B29-4
IROVV/E [T

Page10



JNIMBILIS Sy, FRAME ASSEMBLY

/
~

™ 10-14mm
Depends on servo resolution.
Choose hole for optimal
endpoints in FBL
Tail Servo Mount

ART.XL55NBO3

Hex Screw M2.5*6
ART. MSH71110

Nut M2 A
ART-MSH1033 |\ Ball'472mm M2*4.8
: |\ ART.XL52A01

A

~_| Cut this part

Carbon Fiber Upper Frame

ART.XL55B08-1
Carbon Servo Washer

Hex screw
ART. MSH71032 M2.5%10

ART. MSH71103

NI
el | 1
\__I S
=
Hex Screw M2.5%10 & =1
ART. MSH71103 g
%,
( A (|
N : L
______ - lﬂ
Flat screw M3*5 Hex screw J
ART. MSH71100 M2.5%8 M2.5%6 2y
ART.MSH71111 ART.MSH71110
. B

ROV E /T




JMNIMBLIS Sy, LANGING GEAR ASSEMBLY

Hex screw M2.5%8

ART.MSH71111 \ﬁ; = _ 7 / rzees - \ W
=k g —r . #

E y oo Hex screw M2.5%6

}J *‘;?,—tﬁ-"?\ ‘\..\" - } 4’ x”====*// ART MSH?1 1 10
Landing Gear Mount i u
ART. XL55B09 RS ey |

‘ & View from side

------- —_Landing Gear Strut-WHITE
———————————— ART.XL55B10

Grub Screw M3*3

ART.MSH71121 X,

Skid Pipe >
ART. XL52B15 Hex screw M3*8
ART.MSH71109

IROVV/ERFT

Page12



JNIMBLIS = SERVO ASSEMBLY

AL _______________________ ¢ ¢ ¢ ¢ &

Hex screw M3*6
ART. MSH71108

Nimbus 550 wire cover
ART.XL55B28

—
ﬁ‘
=

=
=

Button Head Screw M3*8
ART.MSH51139

IROWV/E /g

Pagel3




JMNIMBLIS Sy,

FRAME ASSEMBLY

2 N
Rear Gyro Plate
ART.XL55B16-1
Flat Head Screw
M2.5%6
ART.XL55A02
Frame Spacer '
ART.XL55B06
Anti-Rotation Bracket Mount
\_ ART.XL52B08 _/
Note the orientation
M3 Nut
ART.MSH71096

Ball for nimbus
quick canopy release

ART.XL55NBO7 Hex ScrewM2.5%6
ART.MSH71110
Canopy Support
ART.XLS55NBO7
/O G Y =

Hex Screw
M2.5*8
ART.MSH71111

Hex ScrewM3*8 “~~__
ART.MSH71109
‘\_\

Hex Screw
M2.5*8
ART.MSH71111

Hex ScrewM3*8
ART.MSH71109

Pageld



JMNIMBLIS Y, FRAME ASSEMBLY

7 I
ESC Plate Flat screw M2.5*6
ART. XL55B20 ART. XL55A02

Hex screw M2.5*6
ART.MSH71110

ESC Plate Mount Set
ART. XL55B06

ROV E T

Pagetd



JMNIMBLIS Sy,

TALL ASSEMBLY

Tail Belt 550 Button Head Screw
ART.XL52T16 M3*5

ART.MTH?‘I 249

/ et Tail Boom
Y ART.XL55TO1

Grub Screw M3*3
ART.MSH41133

Hex Screw M2.5%6
ART.MSH71110

Button Head Screw
M3*5
ART.MSH71249

Tail Case

ART.XL55T02 Tail Pitch Lever Support

ART.XL52T07

Ball Bearing 5

5x13x4 Flanged
ART.XL55A04

Tapered Tail Shaft
ART.XL52T15-2

IROVV/ERFT

Rear Belt Ldler Pulley
ART.XL55T04

Hex Screw M3*30
ART.MSH71115
Do not overtighten
otherwise idler may
not spin freely

Spacer 3*5*0.5
ART.XL70A19

Ball Bearing3*7*3
ART.XL52A12

Hex Screw M2.5%5
ART.MSH41123

Spacer 3*5*8
ART.XL55TO4

Ball Bearing 5*13*4
ART.XL55A04

Tail Fin
ART.XL55T03
Optional:ART.XL55T03-1

Pagel6



JMNIMBLIS Sy, TAIL ASSEMBLY

/ \ 4 Hex Screw M2*
Hex screw M2*8 ART. MSH41122
PDO not overtighten)

Ball 4.72mm M2.5
ART. XL52A01

Tail Pitch Control Arm

Pitch Slider ART. XL52T10

Fork Bushin

ART.XL52TO
Tail Pitch Lever Screw
Bearing MF117ZZ  Tail Shaft Slide Bushing M2.5*5
Tail Control Link ARTXL52A14 ART. XL52T09-4 ART. XL52T09-2

ART. XL52T11 Loctite is Extremely

Important!Green Ball Bearing
; ) 682XX Flanged
loctite 638/680 d
octits, 638/ recommen Tail Pitch Lever ART.XL52T08
ART. XL52T08
A

Tail $|t§[15€g1rdoeg \3,*2 o ;JRl?tg(rﬁ?fngg' ?I
FPitEhBSIiﬁgr
ork bushin Hex screw M2*8
\ART.XL52TO (Do not overtighten)

-'\t;l.
YY)
& Note the orientation ;
Tapered Tail Center Hub
ART.XL52T12-2
Hex screw M2.5*5
ART. MSH51148
Flat Head Screw M3*
ART. XL52T15-2
Use wrench to hold hub when tighten
ROV

Paget]



JMNIMBLIS Sy,

Ball Bearing
Center pivot 3*6*2.5 Flanged
ART.XL52T12-3 ART.XL52T12-3

ROV E T

TAIL ASSEMBLY

Tail Spindle
ART.XL52T14

Tail Damper o ring
ART.XL52T28-3

Pagel8



ANIMBLIS

3*6*0.5Washer
ART. XL52T14

446*0.5———=T=
ART. XL52T28-3

Washer .k I il

[
[

2y dy

A

-,

I

L]

Tail grip
ART. XL52T13

Ball 4.72mm M2.5
ART. XL52A01 |'

)
U
-

Bearing4*8*3
ART. XL52A11

\
~
-

Washer 4*6*0.5 TS e
ART. XL52T28-3

L
¥
]
1
4
1
]
I
I
i
0
]
I

IROVV/ERFT

5507

ex screw M3*6
ART. XL52T14

Ball bearing

ART.XL52A11

Thrust Bearing
4%8*3.5

~__ ART.XL52T19

T ! Apply grease on thrust bearing

TAIL ASSEMBLY

s g |

Fa 22 W
b o) ]
™ L s
b i
v .‘!ﬁ'
ALY

ID Bigger Towards Tail Hub

ID Smaller Towards Tail Blade

Washer 2*4*%0.5
ART.XL52T12-3

Screw M2x4
MSH41141

Page19



JMNIMBLIS Y, MAIN GEAR ASSEMBLY

M2.5%8 /
Socket Heard Cap S o Main shaft collar
O ARTXL52H051 . L __— ARTXL52H09-1

R T

Belt—
ART.XL52T24
Main Gear 106T Mod1
(ART. XL52B24-1)
Option:
— 12mm Heavy Duty Main
Gear 106T Mod1
(ART. XL52B24-3)
Pin 3*16______/*
ART. XL55A05

Main Gear Hub
(Preassembled)

ART. XL55B21

You may add grease
to one-way bearing Ball bearing

@- 15%21*4

ART. XL70B21-3

60T Front Pulley
ART. XL55B22

A /

ROV E T




NIMBLIS =7y,

Hex screw M3*1
ART. MSH7111

3*8*1 washer
ART. XL55A07

ROV E T

FRAME ASSEMBLY

3%8*1 washer
ART. XL55A07 Hex screw M3*10

ART. MSH71114

-

(Not included in XL55V2K01)

e

%,

Double Row
Angular Contact
Bearing
10%19%7
ART. XL70HO04

Third Bearing Blo

ART. XL55B23




JMNIMBLIS Sy, FRAME ASSEMBLY

Hex screw M3x10
Set belt tension by pulling backwards on the tail
boom. Ensure tail tail case is level, then tighten
screws.

A

Ensure tail box alignment
before tightening clamps

Hex screw M2.5*5 — — J
Goes Through Wall of Tail Boom E— i
ART. MSH41123 _ ‘L ! |

;
e




TALL ASSEMBLY

JMNIMBLIS Sy,

PTFE Heat Shrink(Loctite 401 Glue)

7\

I
Tail Pushrod End
ART.XL55T08

Tail Pushrod End Linkage Screw
ART.XL55T08

Use a piece of masking
tape as a reference to
ensure that pushrod does

Ball Link 4.75mm M2.5
ART.XL52A02

not move when tightening

Tail Linkage Rod
ART.XL52T23

Hex Screw
M2*8
ART. XL70T04
M2 Nut

‘ Tail Pushrod Guide
ART. XL70T04

IROVV/ERFT




JMNIMBLIS Sy,

MOTOR ASSEMBLY

4020-4035 500-1200kv
motor 5/6mm shaft
(20mm length min)(not
included)
ART. XL52MO01
XL52M03

HD Motor pinion 11T
ART. XL52G11
Included in Kit

Option:
XL52G12-1
XL52G13-1

Use bushing when motor
shaft is 5Smm

Hex Screw M2.5%10
ART. MSH71103

IROVV/ERFT

l l ART. MSH71099

M| Hex screw M3x6
o i} Do not fully tighten yet
) ART. MSH71108

/

Use A4 printer paper to set
gear mesh at the lowest point,
push pinion into gear, then
tighten 2 screws on each side.

and the top 2 screws

Hex screw M3*8
Do not fully tighten yet
ART. MSH71109

3*8*1 washer”

ART. XL55A07
Motor Mount Upper

ART. XL55B24

lat screw M3*10

Washer
6*8%0.1
ART. XL48A02

Bearing
6*13*5 ¢
ART. XL70A06-1 ~

Motor Mount lower

ART. XL55B25 Hex screw M3*8

Do not fully tighten yet \‘\\
ART. MSH51139 \

Pa!IBZ4



JMNIMBLIS Y, OPTIONAL

AN

Make sure the connectors are fully
mated and tray latch is locked
before flying

Flat screw M2.5%6
ART.XL70V2B16

Battery Tray
ART. XL55B27

Flat screw M2.5*6
ART.XL55A02

/

AS150 Small red housing
ART. XL70V2A08

AS150 Female bullet
ART. XL70V2A07

\

Big Black Housing
ART.XL70V2A09

AS150 Male bullet
ART. XL70V2A10

Battery Connector Retainer
ART. XL70V2B16

Battery Tray Puller
ART. XL70vV2B14

ROV E T

Page2s



JMNIMBLIS Sy, OPTIONAL

AS150 Big red housing AS150 Anti-spark bullet
ART. XL70V2A04 AR}'. XL70V2A06

)
AS150 Female bullet

ART. XL70V2A07 Flat screw M2.5*6
ART.XL55A02
AS150 Small black housing \'\
ART. XL70V2A05 \

\\

Battery Quick Connect Mount
ART. XL55B26

Hex screw A
M2.5%10 N

& MSH71103 N \‘
Hex screw
M2.5*8 \\t N
ART. MSH71111 % N
Battery Connector Retainer \ \ -

ART. XL70V2B16 NN

IROVV/ERFT




WIRE

JANIMBLIS

[N

Page2]



JNIMBLIS =G CANOPY ASSEMBLY

Quick Release /
Canopy Mount
ART.XL70V2B04-2 M6*3 Nut

Hex ScrewM3*8
ART.MSH71109

Canopy Grommet
ART.XL52B27

ROV E

Page28



JNIMBLIS =G CANOPY ASSEMBLY

Quick Release /
Canopy Mount
ART.XL70V2B04-2 M6*3 Nut

Hex ScrewM3*8
ART.MSH71109

Canopy Grommet
ART.XL52B27

ROV E

Page28



NINMBLIS ==, PARTS LIST
iy | T YT YR
Uty ::::: seees YRR 222 Y

""""""" e Tl

T lllll oo lliiL|  eeeee
cocoo | L1111 a213a U
v | eee— 1111

""""""" A T Y Y Y S Y Y U ¥

il lau ST YR tItT.
it I eeeee

S — —




NIMBLS =77y, PARTS LIST

XL48AO2 XL52A01 XL52A02 KL52A10
1]
L
4.2'9.5mm ball* 5 -
4.2'24.2mm ball* 1 ¥y ¥ 3
472'14.2mm ball* 3
a1274mmban-2z + T t +
5' Washer 6'8'0.1 4.72'8.3mm ball* 1 10° Ball link 2' Bearing8'14'4
XL52A11 ) i XI52A12 5= XL52A13 = XI5214
4" Bearingd'8’3 4 MR68311 Bearing 373 4° MRG311 Bearing 3'6°2.5 2° MF11] Bearing
XL52A19 XL52A20 XL52B08 _ KL52B11
,
<MD <D o :
’y 7 /
“ A A FTT7T 7T . quide
Q Q Ball 4.75mmM2.5'9 (2PCS] / S 1' Anti Rotation bracket mount 2°Bearing Spacer
Ball 475mm M2.510.5(2PCS) / 2' HexscrewM2.5'8 TPIN
4' Servo horn Ball 475mm M2.520 [1PCS) 4' Flat Head Screw M2.5°'6 2'MR68311 Bearing
X152B24-1 KL52B24-3 XL52B21 KL52G11
. . 1 117 HD Motor pinion o
] 1' Motor Shaft Adaptor 5'6°16
1" Slant Thread Main Drive Gear/106T 1 106T Heavy Duty CNC Main Gear V2 4" canopy grommet 1 M3'3 grub screw
XL52612-1 . . X152613-1 XL52H01 XL52H03
¥ o " [}
Y, fl I,
/ /
e, “ 88
1"12T HD Motor pinion ' 1137 HD Motor pinion " 1"Control Arm 1'Radius Arm
1" Motor Shaft Adaptor 5°6°16 1 Motor Shat Adaptor 5°6°16 ey 2'MR632 Bearing 2 MR7321 Bearing
T M3'3 grub screw 1 M3'3 grub screw 2'Washer 1'M3x20 Screw

ROV E T

Page30



NIMBLS =77y, PARTS LIST

XL52H04-2 T6706 22 bear Ing XL55H03 XL52H06
1TM2.5°10 Screw
4°'M2.5°10Fiat head screw
3'M2.5°'4 Screw
2'Ball 4.75mm M2.5°9.5
1:1Swashplate upper "1 2°Ball 4.75mm M2.5°10.5
1:1Swashplate inner 1 6'Ball 475mm M2.5'7 Feathering Shaft ‘1 (4
Swashplate outter ‘1 1'Ball 4.75mm M2.520 ; ' M5x10 Screw "2
Spherical plain bearings GE10C *1 2°Ball 4.75mm M2.5'21.5 1" Main shaft 5°12°2 Washer "2
KL52H09-1 XI52H10 = KLo2HT1 KL52H12 — e
S O :;i*,z f(/-\‘ —— Sy
> Wt \JJ
"l alala !
o’ N ‘uf \J
V2 Main Shaft Collar "1 F4-8M Thrust Bearing'2 ) Left and right thread turnbuckle Linkage Rod ‘2
M2.5°8 Socket Heard Gap Screw "1 4X6X0.5 Washer "2 Radius Arm 2 M2.6 Ball Link'6
NH2e8 | s2nme XL52107 K152108
| |
— — o & 1T
=D ||| ' o i Bearing " 2 ® T 1
-) | POM damper2 m2.5°3 Screw” 2 m2.5°6 Screw " 2
M2Linkage rod Set’3 Oring“2 m2.5°6 Screw "1 m2's Screw” 2 ®© 1 1
M2Ball Link'6 Spindie washer "2 Tail Rotor Control Arm Support* 1 Tail Rotor Control Lever*1
XL52T09-4 ‘.’ X152709-2 XI52T09-3 Kis2110
| - —
_ Tail pitch slider V21 x
M2.5X4.12X1.5 Ball “2 Control Arm "1
1 Tail Shaft Slide Bushing 5°7"13mm 2' Tail pitch lever screw M2.5°5 M2X8 Screw "2 M2.5°4.72"10mm Ball * 1
XL52T1 XL52T12-2 KL52T112-3 Sy KL52T13
o o \ﬁ;.’:},.
= £ ~— &
=
O O . '\‘*«*‘3'/ - tail rotor holder * 1
' Center-fixed Pivot °1 mr84zz Bearing ° 2
Tail center hub ‘1 3X6X2.5 Flange Bearings 2 ® ’ 4.12°9.5mm Ball *1
) 7'1.9 Oring'a 2X4X0.5 Washer 2 ” m3"14 Screw "1

ROV E T




NIMBLUS =7y, PARTS LIST

XL52T14 XI52T15-2 XL52T16 XL52T19
= '~ I O ©
tail feathering shaft 1, l ) 1 o O
m3'8 Screw 2 Tanpreu End Tail Shaft 1 ) 13t tail pulley* 1 " Thrust Bearing * 2 / Yl
3'6°0.5 Washer * 2 M3 *8 Countersunk screw "1 m3'3 Set Screw " 1 4°6'0.5 Washer *2
X152123 X152124 XL52728-3 o XL55A01
OO TTTTI1
& o
Tail Control rod'1 > —
Linkage rod"2 ) 719 0ring ‘4
ball link'2 Belt"1 4'6'0.5 Washert ‘2 5° Flat head Screw M2'8
XL55A02 XL55A03 X155A04 XL55A05
servo Horn '3 1'Hange Bearings 5°13°4
5° Flat head screw M2.5°6 M2.5'372'5 Ball 3 7 7 7 1'Ball bearing 513'4 Front Belt Idler Pin 3'16 "2
XL55A07 XL55A07 XL55B02-1 XI55B03
. 1 Quick Release Battery System
5 3'8"1 washer 1" Battery Tray Rail 1" Nimbus 550 V2 Carbon Fiber Lower Frame 2’ Flat head screw M2.5'6
KL55B04 KL55B05t XI55B06 XL55B07
_ 950 Tail hoom clamp "1
T YT  |m3xiocanscrew't
Front Belt Idler Mount 2 T Frame Spacer M2.5 X 8 Cap Screw "2
) M2.5 X 6 Cap Screw ‘2 TT TT 2 Hex Screw M2.5'8 M2.5 X 6 Cap Screw *2
1" Carbon Fiber Plate M2.5X 8 Cap Screw "2 2'Flat Head Screw M2.5°6 M2.5 X5 Cap Screw "2

IROVW/E T

Page32



NIMBLIS =5y,

PARTS LIST

XL35B08-1

KL35B09

- G-

550 Landing Gear Mount ‘1
M3 X 8 Cap screw 2

KL55B10

KL35B10-1

Upper STD Servo mount "1

M2.5K10 Cap Screw ‘6 TT11 711

ot

weaxncascrews 1111 1T

M2.5X 6 Cap screw "2 550 landing gear strut (White] "2 550 landing gear strut [Black) "2
1" Nimbus 550 V2 Carhon Fiber Upper Frame M2.5X 8 Cap screw *2 M3X3 Grub screw “4 M3X3 Grub screw "4
XL55B11 XL55B11-1 XL55B11-1 XL55B12

fo¥

TTTTTT

Upper MINI Servo mount "1
M2.5K10 Gap Screw '6

Lower STD Servo Mount 1
M2.5X10 Cap Screw ‘6
M3K10 Cap Screw '3

TTTTTT

XL55B12-1

KL35B13

KL35B13-1

KL35B14

1 Double Row Anguiar Gontact Bearing 10°19°7

4" Washer 381

Lower MINI Servo Mount ‘1 : 1" Center plate
M2.5K10 Cap Screw ‘6 TTTT T |MansnsnBwelisTi IRRRAR Maimshansiockownn-1 1 1 T TTT 6" Hex Screw M3'6
M3X10 Cap Screw '3 M2.5K8 Gap Screw 6 M2.5X8 Cap Screw ‘6 2° Hex Screw M3'8
XL55B16-1 _ XL55B20 XL55B21 XL55B22
3
- 3 1 Main Gear Hub
33 1" Ball Bearing 15°21°4
- 4’ Hex Screw M3'6
1 Rear gyro plate 1" ESC Plate 2'HFi0120neWayBearing T T T T |1 60T FrontPulley
155823 NL55B24 XL55B25 XL55B28
1" Third Bearing Block o il —o | Lower Mount Mount 1 T 1111
4 HexScrew M3°12 e —e | 1" Motor Mount Upper 6X8X0.3 Shim 1
4 Washer 3°8'1 ' 4' HexScrew M3'8 i — 6X13X5 Bearing ‘1 T 1 Wire cover

M2.5X10 Cap Screw "2

4’ M3x8 Socket head hutton Screw

IROVV/ERFT

Page3d3



JNIMBLIES =

Y

PARTS LIST

KL35B26-1

AS130 Male Bullet connector2
XLST0BV2B16 Battery connector Retainer'2
AS$150 Small Black Housing'1

AS$150 Big black housing“1

KLN550 Quick Connect Mount "1

M2.5°8 Hex Screw "4

A5150 Small Red Housing™1
AS150 Big Red Housing™1
M2.5°6 Flat Screw "6
AS$150 Female Bullet connector'2

l JII
17
11 ur

dvey u

KL55B27

950 Battery Tray "1
Sticky Back hook and loop tape 120cm [2PCS)
hook and loop strap 40X100mm (2PGS)

KL95B29

2" Nimbus 550 V2 Front canopy mount

KL35HO1

1" Main Blade Grip
2’ Bearing814°4
2"M2.5°8 hex screw

O O

Z

2" Main Blade Grip Arm
2" Ball 4.72mm M2.5°3

KL35NBO3

1117
T

2’ Tail Servo Mount
4’ Hex Screw M2.5°6
4’ Hex Screw M2.5°10

KL35NBO7

2" Ganopy Support
2" M3 Nut
2'Ball for Nimbus Quick Canopy Release

QEEERD © —=
QEEKEED © —=

KL55NB24

7

Y

2’ Landing gear pipe

KL35NB24-1

2" White landing gear pipe

XL35T01

1" 350 Tail Boom

KL55T02

1'Tall Case

1" Ball Bearing 5°13°4

1" Flange Bearings 5'13'4
4’ Button Head Screw M35

2" Hex Screw M2.5°5

1" Hex Screw M3°30

KL55T03

V1 Vertical Tail Fin "1

XL35T03-1 \

V2 Vertical Tail Fin "1

KL35T04

1" Rear Belt Idier Pulley
2’ Baring 3'7'3
2"Spacer3'3°8
1'Spacer 3'5°0.5

KL95T08

2’ Tail Pushrod End
2" Tall Pushrod End Linkage Screw
2’ Ball Link 4.75mm M2.5

XL70A06-1

2’ Ball bearing 6°13°5

KL70A19

OO0
00O

9" Washer 3'5°0.5

KL70B21-3

67022z Bearing "2

IROVV/ERFT




JANIMBLIS

W N W/ —

PrRCVVIEY,

w w . X L P O W E R - R C . C O



	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	封面
	1



	4
	5
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	6
	7
	8
	9
	10
	11




	12
	13
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	14
	15
	16
	17
	18
	19
	20
	21
	22




	23

	24
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	Nimbus 550V2 manual V1.0
	25
	26
	27
	28



	28
	29
	30
	31
	32
	33
	34
	Nimbus 550V2 manual V1.0
	底




